P

EEEEEEE

MODEL:264010C

W7.96xL12.19xH3M

INSTALLATION INSTRUCTIONS


ABC
图章


/\,\
KIT BUILDING

SYSTEMS

Installation Instructions

Congratulations on your purchase of our instant shelter. This unit is a combination of excellent
manufacturing and design. It is comprised of a rigid frame and a durable cover. For easy assembly,
we have marked all the parts with codes, with proper installation, use and maintenance, your unit
will provide many years of good and suitable service.

Tools Required

The following hand tool will be needed for proper installation of your new building:

12mm, 14mm, and 17mm open end wrenches
12mm, 14mm, 17mm sockets or box wrenches
Large flat head screwdriver

2lb maul or sledgehammer

4ft level

14ft step ladder

Stake and string for aligning base plates and frame

Assembly Procedure

1. Prepare location and place all unit boxes near location sight. Perform an inventory check
before beginning, to be certain all components are available for installation.

Secure base plate flanges to base surface.

Assemble every group of the arch.

Begin frame assembly with front end arch, first interior arch, purlins, etc.

Add to assemble other groups of arches.

Install main cover over frame.

Install end cover over end panels.

Nogaprwd

Read all the detailed instructions and notices in the following assembly instructions!

Page 1 of 11



/\,\
KIT BUILDING

SYSTEMS

Maintenance and Care

Annually or more often, the unit should be completely inspected internally and externally to make
certain the unit remains properly installed and secured. Particular attention should be paid to:

Hardware - check all carriage bolts and hardware connectors to be certain they are in place
and tightened.

Weather trends - The unit will strain against the base plate flange under windy conditions,
pegs hardware, connection to frame members should be maintained tight and depth of pegs
should be checked to be certain they remain deeply and firmly set.

Snow Accumulation - All snow accumulation on the main cover should be removed as soon
as possible. Tap the main cover from the inside with a broom or soft brush to clear cover.
Main Cover Lacing - The poly rope that secures the main cover to the bottom rail of the
frame assembly should be checked, and adjusted as needed. The tension on the main cover
should be uniform from end and side to side. Rope ends must be tied off onto the frame
members at the ends on each side.

Cleaning - Cover and doors can be cleaned with a mixture of light detergent and water. A
soft bristle brush with the mixture can be used to loosen any hard dirt, mould, or build up on
the cover. After cleansing, the cover should be rinsed thoroughly to avoid any chemical
reaction from residual detergent. Allowing dirt and debris to sit on cover over an extended
time will damage cover irreparably.

Severe Weather - in preparation for inclement weather, completely secure the door of your
buildings portable building.

Page 2 of 11



r_“l“"h..
KIT ll-_l.:l!!.glNG-
Parts List

1 Top roof tube 7
2 Shoulder tube 14
3 Sidewall tube 14
4 Horizontal tube 30
L1 Left base plate for corner of front panel 1
L2 Left base plates 4
L3 Left base plate for corner of back panel 1
R1 Right base plate for corner of front panel 1
R2 Right base plates 4
R3 Right base plate for corner of back panel 1
Corner blocks 4
5 Connectors of base plates 20
6 Connectors of base plates 14+14
7 Ratchet 14
8 Tensioning tube for roof cover 12+2
9 U shape metal 14+28+28
10 Hexagon bolt M10*70 14
10A Hexagon bolt M10*30 28
11 Hexagon bolt M12*50 24
12 Brace tube 20
13 Clip for #12 40
14 Hexago bolt M10*75 86
15 Carriage bolt M10*85 36
16 Hexagon bolt M10*30 40
17 Plastic cap 4+4
18 Roof cover Isets
21 Rope for cover installation 5
22 Band for ratchet 14
23 Ratchet for corners 4

Page 30f 11


Administrator
图章


/\,\ 5
KIT BUILDING ﬁ:_
—SYSTEMS iy a

azar s

7

A

Model: WS2640c¢


AutoCAD SHX Text
1

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
1

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
4

AutoCAD SHX Text
L1

AutoCAD SHX Text
L2

AutoCAD SHX Text
R1

AutoCAD SHX Text
R2

AutoCAD SHX Text
R3

AutoCAD SHX Text
L3

AutoCAD SHX Text
5

AutoCAD SHX Text
13

AutoCAD SHX Text
12

AutoCAD SHX Text
12

AutoCAD SHX Text
16

AutoCAD SHX Text
14

AutoCAD SHX Text
15

AutoCAD SHX Text
17

AutoCAD SHX Text
17

Administrator
图章


/\,\
KIT BUILDING

SYSTEMS

STEP 1 - CONTAINER POSITIONING
1. Ensure the site is level and firm.
2. Place containers 7.8 meters apart.

\Standard shipping /

containers

7.8m

Page 5 of 11



Administrator
图章


P
KIT BUILDING

—SYSTEMS ——

STEP 2 - SECURE THE BASE RAIL TO TOP OF CONTAINER

1. Connect the Base Rail (L1,L2,L3,R1,R2,R3 ) by Connector(part #5) and Bolts(part #14).

2. There are 4 locking systems at 4 corners, insert the locking device into the corner of container,
turn 90 degree, then fasten the 4 bolts.

3. Fix the assembled base rail onto the container by Clamp set(part #6 )

dimension between base rail: 8.0m

dimension between container: 7.8m

B
1 B JOT

[oX|

OT

— R2

R1

B
O

Page 6 of 11


Administrator
图章


"y T#ared Sursn 10410303 s391 [e110d 3[0q pue ¢ 7¢1# sied J[quIassy ‘1SIJ punoi3 ay) uo sperrod TV J[quiassy
ATINASSY dINVYIA - € dALS

SW3ILSAS

ONIA1Ing 1

S

Page 7 of 11


Administrator
图章


-00e[d ojul 1] pue punoi3 9y} Uo SUONIIUUOD
[eIu0Z1I0Y Y} SUIPN[OUI SWEIJ AINUD dY) d[quiasse 0} ydwane jJou o ‘HLON

/4

qaT

"GT # 1ed)
$310q pue (74 1ed)surand £q sayore ay3 100uu0)) (T # 1ed) syjoq Sursn [re1 seq OJUI YIIB Y} INIAS

ponunuoyy A THWASSY AINVYEA - ¥ ddLS

SWNILSAS

ONIaTIng L

~—~

Page 8 of 11


Administrator
图章


91

¢t

A

"OT# 1red) 3j0q pueYZT# 1ed) dijo oqnm) Suisn sadeds pud om) ur @y 1ed) aqny ddvIq puIm U [[eISU]
panunuon ATHINASSV dINVHA - § JHLS

SW3ILSAS

ONIATINg 1

~—>~

Page 9 of 11


Administrator
图章


"A[UO J9A0D 91} JO SAPIS A} UO 2 PUE JPISIOPUN I} UO dIB SIAII[S "dWLI 3} JO SPUD [30q
1e SUISUBYISAO JOA0D JO JUNOWIE USAD UB dARY PUE punoie Aem 1YSLI oy} SI J9A0D o) 2Insuy ' LON

Page 10 of 11

\\\\\ w\/l_\\

Jooui o 3o 1a300d a3 uo sINO
19y0IRI AQ puBRq AU} UOISU) 51y ySnoxy) oqn) SUTUOISU] A

puE ‘}oyoIer 3Y) JO [931 o)

punouie (2Zxred)ioyojer umop
ySnoxyy spueq a3 ind uay,

o1} 10} pueq oY) 9[OII0 ISIT,]

yoyes oy} uodn 3w »
3q prnoys sind jo uonisod
oy [, 1oydrey Jo uonisod
ot 03 SuIp10d9® SIND AY) JO M
aurpino ayy merp asead Apsig —
“ISITJ JOA0D AU} UO JoydIey
JO pueq J0J $)No el 0) pAdu / { \
nok ‘I9A09 J0o1 Jo 3a300d \ //It\
o (84 wed)aqm Supuoisuay — .mocmm no oy} Suofe SI0SSI0S
IOA09 J} SunIosul a10jog m:%r mH:Hotoﬁ owNE :oal
"uoISud} A[[1J JOU O(J "UMOP 31} OJUI SPUD PAJ] "aqn} JOA0 SUIqqaM UO[AU JIISU] °G SINJ JO SUI[IN0 9y} MBIp

*(9A93[S UI 9qN} O} STUII)PU JAI[S OJUI JOBQ IqN) PO "dAI[S JO PUS AI0A 0} 9qN) Ysnd '

“JOAOD 9} JO SOADI]S AU 0Jul @ Med oqn) SUTUOISU) JOMO] 1IASU] *¢

*AJ2IN20S JJO o1} puE SPUD [30q Je A[USAD UOISUD ], "JOA0D d}) YSnoIy)

papea1y) Apeaie Surqqam uojAu o) SuIsn 19A00 oy} Jo Spud dy) Suruorsud) pue Surnd Aq TSYT SPUS Y UOISUL], ‘T

‘PUQ 0} PUD 30U “ISYIO O} O} IPIS JUO ULIOF SWIEIJ AU} JOAO IOA0D Y} API[S "]
NOILVTIV.LSNI 49A0D - 9 d4.LS

—SNILSAS —

ONIATING LI

~—~—"


Administrator
图章


*u

Py
[
—=

o

IOA09D 03 dFewep 1oy Aue Judadid 03 ‘gy Sy paoerdar/parredas
2q pinoys Lo ‘sador pue sdens oy 03 d9Fewep Aue ST 919U} J| jPAUOISU) [[oM U] SABMTE [[BYS JOA0 UL ‘HLON

"OWIelJ 0JUO PAYDIIYS PUL PAUOISU) [[oM SI JOA0D PUB AINOJS dIe S}ouy [[B JI3Y0 3[qno(
"(€2# 1ed)s10u109 1 J€ S1oYORI Ay} Aq JOA0D JOOI JO SIOUIOD J) UOISU], "¢
"OPIS OB UO AJUSAD UMOP 1) UOISUd) A[[n] "
"UoISud} AJ[NJ U} SIO[QAR SNOIY} SAYIIR PU 0} JOA0D BT |
panunuo) NOILVTITVLSNI 44AOD - L dd.LS

—SN3ILSAS —

ONIATINg LI

o -

Page 11 of 11


Administrator
图章

Administrator
图章


	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	2640C前栅机械门
	1
	图纸和视图
	模型


	2
	图纸和视图
	模型


	书皮模板卡梅伦
	2-3页
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12

	308524T零件表.pdf1
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	卡梅伦新说明书模板 - 副本

	2640C(1)
	2640C(1)

	1
	图纸和视图
	模型


	1
	图纸和视图
	模型


	2640C(1)

